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BCTC TEST

Project No.: BCTC-LH181103003S

[RLEZY S soshine T g Sk4H 78 FE FELHE
Product Name: |soshine LiFePO4 rechargeable battery

A AL YT T A PR F

Manufacturer: | Shenzhen soshine battery co., Itd

gy, | POITORAETLN FAIKIE310 S &4 TALRAT03
Address: 7F, Building A, JinKe Industrial Park, 310# Wuhe avenue, Guanlan Town, Longhua
' District, Shenzhen 518110, P.R.China
S =N
RS CA#~ C40%.
Sample No.:
FEIAT . B H 3
-11-
Trade Mark: sosning Receiving Date: 201841-05
BUE A« SIS FR I
’ i 3.2V, 700mAh, 2.24Wh T‘Lgﬁ{ R_ . 20-25°C, 45-75%R.H
Rating: Testing Condition:
RS SN 1 Appearance:

JEAR 1 Shape: EE 4% / Almost cylindrical;
R~/ Size:(D * H): D: ¢ 14.0mm H:50.1mm

3k 77V AN ) sE AR HE/ Test method and criterion:

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria

(ST/SG/AC.10/11/Rev.8, 38.3/Amendment 1)
BeE GETrRREYERENE) BABITRIEE, 38.3FrHEZK
(ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)

KIS TR H/ Test ltem:
T.1.: Altitude simulation =,
T.3.: Vibration #&3],

T.5.: External short circuit 4H & 55 2%,

T.8.: Forced discharge 3& | .

T.2.: Thermal test J5.E iR %,

T.4.: Shock i,

T.6.: Impact / Crush #EH/HE,

¥ri& 4518 / Conclusion:

MR, FRERFAESE TREFESROEND SSRAGETI HABITRIZE, 3538.3T

FRAEER .

The sample has passed the test items of UNITED NATIONS "Recommendations on the TRANSPORT
OF DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38. 3/Améhdm’éﬁf\

B |
R4
) Kfﬁ

Tested by: M

%&ﬁi
2]

| Reviewed by:

posr_po-

Approved by:
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Project No.: BCTC-LH181103003S

— & ViA / General remark:
A A I RS 45 RN S I A .

The test results presented in this report relate only to the object tested.

BrARA it R, 75 T g = it AR S AN 2 Rl

This report shall not be reproduced, except in full, without the written approval of the Issuing testing

laboratory.

AJ fE R IG I L € / Possible test case verdicts:

— AT AN E FH AL

— Test object does not meet the requirement

) N/A (or N)
— Test case does not apply to the test object
— IR i A SR
i | P (Pass)
— Test object does meet the requirement
—IRIGHFFE it AN 2 2K
e - F (Fail)

Page 3 of 1955311319

I

~



A
BCTC TEST

Project No.: BCTC-LH181103003S

%#k/Clause

FrifE 3R/ Requirement + Test

55 | Result

¥%E/ Verdict

38.3.4.1

Test T.1: Altitude simulation/& FE&i#]

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six
hours at ambient temperature (20+5°C)/#H,
ORI A iR N2045°C. KRB IA KT
11.6kpa I 58 I AE A T-6 /M .

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[HS AT A 2K EREdk. Tk

W GEM. Joorfi. oL TR K
B HEECRVBIN S AT L ANMIC T
BT ES HURFI90% . S I0SG T+ i s 7 T AR 225K
AN T 58 A OE S B RS A FE

No leakage, no venting, no
disassembly, no rupture and no

fire. / IR TLE M. L &
fit. oA R TCHE KB %

The data see table T.1. / X%k
PEWET A,

38.3.4.2

Test T.2: Thermal test/ig § iR

Test cells and batteries are to be stored for at
least six hours at a test temperature equal to
72+2°C, followed by storage for at least six
hours at a test temperature equal to -40+2°C.
The maximum time interval between test
temperature extremes is 30 minutes. This
procedure is to be repeated 10 times, after
which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(20+5°C). /# Sl B S RAET 22 CHOFR 5
BEDAN, SRETE-40£2°CIFR 5 o
JRCE 26 /IN o T A R P e K ) oG )
3073 ANULAEIR 10K, IR ) KR
20+5°CHIFA T i H 24/

For large cells and batteries the duration of
exposure to the test temperature extremes
should be at least 12 hours. /% T KH, 7

e i AL O RIS T8 52 124> /N

N/A

Page 4 of 19554 7{3£197



A
BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result

352/ Verdict

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ MR A 2K EREdK. Tk

W TR oo, TR T K
By BB IR R (0T B H AN TR
BT ES HURFI90% . JHEI0SG T i s 7 T AR 25K
AN T 58 A OE S B RS AT L

No leakage, no venting, no
disassembly, no rupture and no

fire. / LIMK. TLE M. X &
fit. WA TCE KB %

The data see table T.2.
[ AR WK T .2,

38.3.4.3

Test T.3: Vibration/#E3)

Cells and batteries are firmly secured to the
platform of the vibration machine without
distorting the cells in such a manner as to
faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz
and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell.
One of the directions of vibration must be
perpendicular to the terminal face. /£ &2 47
R AERS) & G B JR3)AIEZE
B, PATHZE N %2200Hz, #RJ51E/D R 2]
THZ—MER, —MERFFZ55 B X
a A=A AR BT IF) EAER 129K, L34
NS o e — MRS 77 1) 0 25 T ELRE i A
P P

The logarithmic frequency sweep shall differ
for cells and batteries with a gross mass of
not more than 12 kg (cells and small
batteries), and for batteries with a gross mass
of more than 12 kg (large batteries). /5 T it
AN KT 1 2Kg A ity (FELAESAT/)N F i ) g 76
i1 2kg iy HLI O L), X B SIANF]

Page 5 of 19555735197



A
BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result

352/ Verdict

For cells and small batteries: from 7 Hz a
peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until
a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of
8 gn is then maintained until the frequency is
increased to 200 Hz. /5 HLC AN, %
BN INTHZIF 6 R4 1 g s R Imsd 5
HEZEN18Hz, ARG R RIEIREFE0.8mm
(EMiA%1.6mm) JFH A B 3 e K s R ik
F8gn (BRLIN50HZ), K e KM B R FFAE
8gn H 2| A2 1 1 2]200Hz

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration
of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until
the frequency is increased

to 200 Hz. /% T K, WM. MT7HzZ
THIR ORFF 1 gn ) s KD s 2 B B Jy18Hz,
SR IE B RIE R 7E0.8mm (EwF21.6mm) 3
SN B 5 RN id Lk F2gn (B4 N
25Hz), R f KNIE AR5 A2 2gn B 2 i 1
Jin%200Hz.

N/A

Cells and batteries meet this requirement if
there is no leakage, no venting, no
disassembly, no rupture and no fire during the
test and after the test and if the open circuit
voltage of each test cell or battery directly
after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states./H:CFl AT & B3R : 6
RS IR TCEM. oo, TR
PARTCH KIS s BB Rt s R T 2 H
JEAMIC T HT TR % B R 90% . IE IO T HY
J 77 T R SR ANE FH T 58 4 00U ) RS A e
.

No leakage, no venting, no
disassembly, no rupture and no
fire. / ol LB M. Lo
filts TRV KT KILR -

The data see table T.3.
[ AR WK T3,

38.3.4.4

Test T.4: Shock/Hd;

Page 6 of 19556 73£197
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BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result

#)5E/ Verdict

Test cells and batteries shall be secured to
the testing machine by means of a rigid
mount which will support all mounting
surfaces of each test battery.

Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively,
large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse
duration of 11 milliseconds.

Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the
mass of the battery. The pulse duration shall
be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas
below are provided to calculate the
appropriate minimum peak accelerations. /UL
R[] A FE LR e AT A b/ AR i, B
TF it N2 12 22 52 A T3 52 04 150gn LA A Jok
SR (A y6ms ) IEsZ i, i4h, KRB/
PO I 12 22 52 DA TS B2 29 50gn LA A Jhk <
SRR 21 1 ms i E5Z .

B> FE LK 52 31— A2 1E 5% o (0 e A s
PER R T s ) . ST /N, ik
SES [EAGZERD, X T ORALEIE, kb y
M2, TR AR FE L&
WAL g 2

Battery Minimum peak acceleration Pulse
duration

150 gn or result of formula

Small Acceleration(gn)= 100850
batteries mass 6 ms

Acceleration gn
whichever is smaller

50 gn or result of formula

Large Acceleration(gn)= M

. * 11 ms
batteries mass
Acceleration gn
whichever is smaller

*Mass is expressed in kilograms

150gn

Page 7 of 19557 7{3£197



A
BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result

352/ Verdict

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ HUSFHIMAT S 2K OEM K. LN
W CEM. Joorii. oL TR KR
By BB IR R (0T B H AN TR
BT EE HUEF190% .

ST G T H s 7 T PR SR AN E T 8 OB e
f14) HL RS A R

No leakage, no venting, no
disassembly, no rupture and no

fire. | TTIM. TCE M. T
fift. oL T KB
Ko

The data see table T .4.
[ AR WERT 4,

38.3.4.5

Test T.5: External short circuit/4M 28558

The cell or battery to be tested shall be shall
be temperature stabilized so that its external
case temperature reaches 57+4°C and then
the cell or battery shall be subjected to a short
circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at
least one hour after the cell or battery external
case temperature has returned to 57+4°C. /{}
FENNAPA SR fE R e fE57+4°C,  DUEAE S 4b
K LB I57+4°C, IR R AL IE AR /N
0.1 RRAR 1 5 F B R B AT A 2% FE A R A0
FARFEW G B57+4°C 2 o TRFF R RS 17N
PAE .

Cells and batteries meet this requirement if
their external temperature does not exceed
170 °C and there is no disassembly, no
rupture and no fire during the test and within
six hours after the test./H it FlTHL L A 2
Ko AR AE A AL Z 64NN, AhER
IREEAEIE170°C, I HIEH M. ToBERMT
BERIMR R

No disassembly, no rupture and
no fire during the test and within
six hours after the test./7£ kit
AL Z JG6 N, bR
BEAH170°C, HHLES
filts TCHERATCE KGR E

The data see table T.5.
[ WK s KT 5.

38.3.4.6

Test T.6: Impact / Crush/iEH/F[E

Test procedure — Impact (applicable to
cylindrical cells greater than or equal to 18
mm in diameter) /fE T (&S T EAKTEET
18mmi [ A HLEs)

14500 cell/14500H.:t5

N/A

Page 8 of 19558 T{3£197



A
BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result ¥%€/ Verdict

The sample cell or component cell is to be
placed on a flat smooth surface. A 15.8
mmz0.1mm diameter, at least 6 cm long, or
the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from a
height of 61+2.5 cm at the intersection of the
bar and sample in a controlled manner using
a near frictionless, vertical sliding track or
channel with minimal drag on the falling
mass. The vertical track or channel used to
guide the falling mass shall be oriented 90
degrees from the horizontal supporting
surface. MR S BAE — A P4 6T P i .
#H—HEH4N15.8 mm+0.1mm, KEEARNT
6omi) 316 AN TR RE G I E JE, B
— 5 99.1 kg0.1 kgifI E A N 61+2.5 cmit)
e B )RR

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of
the 15.8 mm+0.1mm diameter curved surface
lying across the centre of the test sample.
Each sample is to besubjected to only a
single impact. %5z i FIFE &, PRI 57
R AT H SROSAERE O I EAR15.8
mm0.1mm25 i R FIHRHTE . & — M
an AR — I

N/A

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm in
diameter). /55 & & H THAEE . 24k, flim/
SR O ELAR AN I 1 8mm R R FE T HEAES)

14500 cell/14500H.:t5

A cell or component cell is to be crushed
between two flat surfaces. The crushing is to
be gradual with a speed of approximately 1.5
cm/s at the first point of contact. The crushing
is to be continued until thefirst of the three
options below is reached. /4 i il 2E 75 > F
T2 (55, HE I BEIZHmoR, R — AN
fish 55 b SR FE K Z9o81.5emls. Hr R RFLRiE
17, HEHILF =Rl —

(a) The applied force reaches 13kN+0.78kN;
15t fin 77325 1) 13kN+0.78kN

(b) The voltage of the cell drops by at least
100 mV; /A i 1 HLE R 222> 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /FEth AR T3 5 46 J5 B 1)
50%LA .

N/A

Page 9 of 195597 3£197



A
BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result

352/ Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A
button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied
perpendicular to the longitudinal axis. /#%
R NCERUY VW &0t 3 1110 A SO RV i
IR o BT Y E R A S AN
il 3 L PR 7 I it

Each test cell or component cell is to be
subjected to one crush only. The test sample
shall be observed for a further 6 h. The test
shall be conducted using test cells or
component cells that have not previously
been subjected to other tests./&FANEE L # 2
Ak, JERREZ s, MRS
FE it S B 526/

Cells and component cells meet this
requirement if their external temperature does
not exceed 170°C and there is no
disassembly and no fire during the test and
within six hours after this test. /¢ & 2

Ko AR RE DAL Z JE64 NN, AR
IEAEIE70°C, JF HI MG E KR
KA

No disassembly and no fire.

IR, ToE KGR

The data see table T.6.
[ A E WK T .60

38.3.4.7

Test T.7: Overcharge/id 78 &5

N/A

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The
duration of the test shall be 24 hours. The
minimum voltage of the test shall be as
follows: /fEZ LT,  PA24 il 1 v B AR I B
RFFEE7E F B R i FE HL, X TR) 924708
o MR

N/A

(a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the battery or 22V. /40 5 il i i &
PRI 70 L B R AR IE 18V, AR e /N 78 H
Pt s 2 A1) 3 PP PR ) i K 7 L L ) 7RG £
B2V N

N/A

(b) When the manufacturer's recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times
the maximum charge voltage. /i 5 i i i &
PRI 7 L H R R 18V, AT R d5 /N 78 H H
S N 1% 1132 PR ) K e P LA R 1.2

fir

N/A

Page 10 of 19451071 3£ 197



A
BCTC TEST

Project No.: BCTC-LH181103003S

%3k /Clause

FruEE K/ Requirement + Test

253 | Result ¥%€/ Verdict

There is no disassembly and no fire during
the test and within seven days after the test. /

FEMR P A AR TERORT RN, A T 70 A
T KGR

N/A

38.3.4.8

Test T.8: Forced discharge/5& i/ &

Each cell shall be forced discharged at
ambient temperature by connecting it in
series with a 12V D.C. power supply at an
initial current equal to the maximum discharge
current specified by the manufacturer. /£ = I
N, RS SRR 2V B R BT
SE TR, I L IR ARG B FUES AR FR
DNyl 3 LR ) A KT L LA

The specified discharge current is to be
obtained by connecting a resistive load of the
appropriate size and rating in series with the
test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated
capacity divided by the

initial test current (in ampere). /45 & ()73 L HL
It I R AR I L ES B Al /NN T 2 1
TSRS, B SR BRI (] (ZN)
NEIUE A BB DAV AA FIR (255

There is no disassembly and no fire during
the test and within seven days after the test./
FEWR A A58 S TR, FE S TG
Tt KRR

No disassembly and no fire.

1T R RTCH KILR K

The data see table T.8.
[ A E S WK T.8

Page 11 of 194511 T L1971
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A
BCTC TEST

T.1. Altitude simulation= E ]

T.

Project No.: BCTC-LH181103003S

Pre-testiX 4 i/ After testit % 5 Mass Voltage after
The state of loss test/Volt
ec?el?se i No. Mass | Voltage | Mass | Voltage A4 ezre-ct)e:tg © Status
4ps = = A ~=
e I I B R e B e Y s
@ | ™ | @ | M | @) | RardE%)
. C1# | 16.452 | 3.786 | 16.451 | 3.780 | 0.006 99.842 Pass&ig
at first cycle,
in fully C2# | 16.456 | 3.786 | 16.456 | 3.782 | 0.000 99.894 Pass&ig
h
ngt%esd C3# | 16534 | 3.785 | 16.534 | 3.781 | 0.000 99.894 Pass 2 s
BkTEAIE | ca# | 16662 | 3.788 | 16.661 | 3.783 | 0.006 99.868 Pass &t
‘\—H— N »j‘t\
R C5# | 16.547 | 3.786 | 16.547 | 3.782 | 0.000 99.894 Pass &g
after 25 Ce# | 16467 | 3.789 | 16.466 | 3.783 | 0.006 99.842 Pass& %
Cyc'iisfflrl‘;'”g C7# | 16546 | 3.788 | 16.545 | 3.784 | 0.006 99.894 Pass &k
charged cs# | 16520 | 3.786 | 16.520 | 3.781 | 0.000 99.868 Pass& %
states Co# | 16553 | 3.785 | 16.552 | 3.780 | 0.006 99.868 Pass ik
TE25 RGN 5
WsHkA | C10# | 16.478 | 3.788 | 16.477 | 3.784 | 0.006 99.894 Pass &t

Notes JE£%%&: Atmospheric pressure K5 L 5:1.013%x10%Pa, Ambient temperature A5 % : 23.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mk, BiRER. R RIFE REBERAARE K

2. Thermal testig iR
Pre-testit 3% fif After testi %t 5 Mass Voltage after
The state of loss test/Voltage
cells No. Mass | Voltage | Mass | Voltage P pre—testg Status
g 1o = = IR o
paps | BT | RE | R RE | WE ) e | g mgmag | SR
@ | M | @ | O | @ | sk
: C1# | 16.451 | 3780 | 16450 | 3.746 | 0.006 99.101 Pass?& ik
at first cycle,
in fully Co# | 16.456 | 3782 | 16454 | 3.737 | 0.012 98.810 Pass&fk
h
ngt%esd C3# | 16534 | 3.781 | 16533 | 3.740 | 0.006 98.916 Pass &%
B—KERG | Cant 16.661 3.783 | 16.661 | 3.741 0.000 98.890 Pass&itg
‘\—H— N \j‘t\
RS C5# | 16547 | 3782 | 16546 | 3.741 | 0.006 98.916 Pass? ik
after 25 Ce#t | 16.466 | 3783 | 16466 | 3.739 | 0.000 08.837 Pass& i
CyC'iisffl?;'”g C7# | 16545 | 3784 | 16544 | 3.751 | 0.006 99.128 Pass &
charged ce# | 16520 | 3781 | 16520 | 3.743 | 0.000 98.995 Pass&fk
states Co# | 16552 | 3.780 | 16552 | 3.738 | 0.000 98.889 Pass &%
TE25R MG )5
WA | C10# | 16.477 | 3.784 | 16475 | 3.745 | 0.012 98.969 Pass& i

Notes 7F#: Atmospheric pressure A< JE3#:1.013%105Pa, Ambient temperature 3455 J&: 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MRS, HIBREBIE. RS R RBEZRAARE K.

Page 12 of 19451271 3£ 197
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A
BCTC TEST

T.3. Vibration#z3)

Project No.: BCTC-LH181103003S

Pre-testiX 4 i/ After testit % 5 Mass Voltage after
The state of loss test/Voltage
ec?el?se © No. Mass | Voltage | Mass | Voltage A4 pre-testg Status
4ps = = A ~=
Remikas | Y| BRI ORE R ) | gemmEat | O
@ | | @ | ™ | (@) | whibE)
. C1# | 16.450 | 3.746 | 16450 | 3.740 | 0.000 99.840 Pass &t
at first cycle,
in fully Co# | 16.454 | 3737 | 16453 | 3.735 | 0.006 99.946 Pass &t
ngrt%id C3# | 16533 | 3.740 | 16533 | 3.738 | 0.000 99.947 Pass &t
F—UIERE | Cca# 16.661 3.741 16.661 | 3.739 0.000 99.947 Pass&itg
A
LRSS C5# | 16.546 | 3.741 | 16546 | 3.740 | 0.000 99.973 Pass &%
after 25 Ce# | 16.466 | 3.739 | 16465 | 3.736 | 0.006 99.920 Pass &t
Cyc'iisfjl?;'”g C7# | 16544 | 3751 | 16544 | 3.750 | 0.000 99.973 Pass &%
charged Cs# | 16.520 | 3.743 | 16520 | 3.740 | 0.000 99.920 Pass &t
states Co# | 16552 | 3.738 | 16.552 | 3.735 | 0.000 99.920 Pass &
FE25 RGN 5
RS C10# | 16475 | 3.745 | 16.474 | 3.740 | 0.006 99.866 Pass &t

Notes 7:#: Atmospheric pressure A< JE3#:1.013%105Pa, Ambient temperature 3155 J&: 24.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HIBREBIE. RS R RBERAARE K.

T.4. Shockid;

Pre-testiX 4 i/ After testit % 5 Mass Voltage after

The state of loss test/Volt

eczl?se © No. Mass | Voltage | Mass | Voltage A4 ei)re-ct)e:tg © Status

2 2 = = A 4
Peahas | WS | mE ) WE | R | R | % | mmpdmmsk | OO
(9) (V) (9) (V) (%) WA R (%)

. C1# | 16450 | 3.740 | 16.449 | 3.738 | 0.006 99.947 Passtr s
at first cycle,

in fully Co# | 16453 | 3.735 | 16.453 | 3.731 | 0.000 99.893 Pass &%

harged

et C3# | 16533 | 3.738 | 16.532 | 3.734 | 0.006 99.893 Pass &%
F—UERE | ca# | 16.661 3.739 | 16.661 | 3.735 | 0.000 99.893 Pass&ig

il

RS C5# | 16.546 | 3.740 | 16.545 | 3.736 | 0.006 99.893 Pass s

after 25 Co# | 16465 | 3.736 | 16.465 | 3.735 | 0.000 99.973 Pass s
Cyc'iisfjl’l‘;"”g C7# | 16544 | 3750 | 16544 | 3.748 | 0.000 99.947 Pass &1

charged ce# | 16.520 | 3.740 | 16.520 | 3.737 | 0.000 99.920 Pass s

states Co# | 16552 | 3.735 | 16552 | 3.734 | 0.000 99.973 Pass#H
TE25 A5 5

WEFsikA | C10# | 16.474 | 3740 | 16473 | 3739 | 0.006 99.973 Pass&

Notes 72 #: Atmospheric pressure A< JE3#:1.013%105Pa, Ambient temperature 3455 J&: 23.7°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MAfE, HIBREBIN. RS R, RBERAARE K.
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BCTC TEST Project No.: BCTC-LH181103003S

T.5. External short circuit #2555 5%

The state of cells No. External Peak temperature(C) Status
FE AR %' HL Y 3 1T A Sl (C) ERP

Cl1# 125.1 Pass &t
at first cycle, in fully C2# 123.7 Pass& %
%ir};\%e}%;?%e% " Catt 119.8 Pass
& Ca# 120.6 Pass &t
C5# 123.4 Pass &t
after 25 cycles Cot#t 117.5 Pass& %
:h”adrgg d";tg’t'('aﬁ C7# 120.9 Pass#ik
1E25UABFE i 7otk ca# 123.4 Pass i
& Cco# 120.7 Pass ik
C10# 118.0 Pass &t

Notes X #: Atmospheric pressure A< JE3#:1.013%105Pa, Ambient temperature 3455 J&: 23.7°C
There is no disassembly, no rupture and no fire within six hours after test.

LIRS 6/ AR AR A . R, KR

T.6. Crush /&

The state of cells No. External Peak temperature(°C) Status
FEARAS 95 F, Yt 3 THD e v T P2 (°C) S
C11# 24.8 Pass&#%
At first cycle at 50% R
of the design rated C12# 25.0 Pass %
capacity A
P C13# 24.3 Passik
TEBE—KFE R R i
Ja DR R AIE A C1l4# 247 Pass &%
50% HJ 7 FEIRAS :
C15# 25.3 Pass&rig
C16# Pass& %
After 25 cycles 24.9 i
ending at 50% of the C17# 246 Pass& ik
design rated i
capacity C18# 25.3 Pass&#%
257 70 T8 HRL A 1 )5 Ok N
FRAIE 25 5 N50%H C19# 25.0 Pass &g
it FRZS
" C20# 24.9 Pass s
Notes J3%: Atmospheric pressure k< J[E5#:1.013%10%Pa, Ambient temperature 35335 f&: 23.1°C
There is no disassembly, no rupture and no fire within six hours after test.
R AE I 5 6 /N AR AR A . RiEEK .
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BCTC TEST Project No.: BCTC-LH181103003S

T.7. Overchargeid 7t B

The state of cells No. Status
FEAIRES G5 iR

at first cycle, in fully charged states -- 3
55— OB 5 6 FUIR S - -

after 25 cycles ending in fully charged -- --
states

FE25IRAEH e it e RS

T.8. Forced dischargei& | il H

The state of cells No. Status
FEARAS 95 ESE S
C21# Pass &%
C22# Pass &
C23# Pass &%
C24# Pass &%
at first cycle, in fully discharged C25# Pass &%
states
PR 52 AR S Cae# Pass it
C27# Pass& i
C28# Pass& i
C29# Pass& i
C30# Pass &%
C31# Pass &
C32# Pass &
C33# Pass &
C34# Pass &
after 25_ cycles ending in fully C35# Pass &4
discharged states
FE2B UK HH I s A RS C6# Pass
C37# Pass& i
C38# Pass &
C39%# Pass &%
C40# Pass& i
Notes J£#: Atmospheric pressure K5 JE51:1.013x10°Pa, Ambient temperature 13535 % : 23.3°C
There is no disassembly and no fire during the test and within seven days after the test.
RS ZE I R AR 5 7 R AR, ARG K.
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BCTC TEST

RGN ZR 4475 #. | Test Equipment List:

Project No.: BCTC-LH181103003S

=LY, AU
No %5/ Code % F% | Equipment name A5 | Type Used
' (D
BCTC-SA-300 YRBNRIEHL / Vibration Tester EV103 \/
» ‘l:l“ y A
2 BCTC-SA-301 S rp B AL / HSKT10mm/0.01m N
Shock Tester m
l:- /\ A
S|mulat|on Tester
4, BCTC-SA-303 | HLithIAKE LG / Projectile Tester | GX-6053
5. BCTC-SA-304 FE #5336 46 / Oven Tester GX-3020-B
T4 R e B I L /
6. BCTC-SA-305 Thermal Control Short Tester GX-6055-B v
N y SR TA
BCTC-SA-306 | ‘LILEAERtiREHL / GX-5066
Impact Tester
BCTC-SA-307 FE b3 5 M1 / Crush Tester GX-5067 \
o ) Py % R 56 A/ Forced
PETC-SA-308 Internal Short Circuit Tester GX-6055:0
=1 R =R e = 4
10. BCTC-SA-309 | [ FFaUVIEI AR AR / GX-3000-80LT N
Temp & Humi. Chamber
e R R T
11. BCTC-SA-310 | CLXeBRiitduhL / GX-6050-A
Packaging Drop Tester
12. BCTC-SA-311 | Bl AL 78 AL BT A ik 50 48 /| oy e oo
Explosion Chamber
i Be 78 A /
13. BCTC-SA-T? Charging and Discharge Tester ilaiis v
it fe 78 A /
14. BCTC-SA-314 Charging and Discharge Tester PRISPOVEA
3 S50 A
15. BCTC-SA-316 %/ﬂj_ P4 FEL 31X / Battery Internal RV-200/400
Resistance Tester
16. BCTC-SA-317 | Hi-7-AF / Electric Scale LQ-A3003 N
mAb
BCTC-SA-318 | JiAEFLHAAL/ CDS 60V10A
7. Charging and Discharge Tester
18. BCTC-SA-319 | Eiyfika/EHiyE / DC Power Supply | 12050KD \
Hti BE 7T EEAX /
19. BCTC-SA-320 Charging and Discharge Tester CTe0VoA
i Be 78 A /
20. BCTC-SA-323 Charging and Discharge Tester CTS SV6A
SRR
21. BCTC-SA-329 | imJHidsrfL / LD302AG N
Temperature Recorder
22. BCTC-SA-340 | mukgE H il el ik R4t CT-4008-5V6A-S1
DL A B & I 7T B R HE R A o

Remark: The above equipment are within the calibration cycle.
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Project No.: BCTC-LH181103003S

-+
=
STATEMENT

1. A URAS I B F 90 B v 2 O BB 25 PT CABIR B B 5K B

The equipment lists are traceable to the national reference standards.

2. R EREA LK =i, AEEDEH.

The test report can not be partially copied unless prior written approval is issued from
our lab.

3. A AR N Rl T HE" L

The test report is invalid without stamp of laboratory.

4. RETHRN . HEANREFLTRH.

The test report is invalid without signature of person(s) testing and authorizing.

5. A A ) 45 RO BT JUAE il Aa 2o

The test process and test result is only related to the Unit Under Test.

6. LI E MR B R AI1SONECT7025 R HE IR
The quality system of our laboratory is in accordance with ISO/IEC17025.

7. X AEREE RN, AERIREF15 RABARBRA R, &
WA TFZHE,
If there is any objection to report, the client should inform issuing laboratory within 15
days from the date of receiving test report.

bk IRYITE 5222 R A BT T MR Sk Aok DX Tl — 8 MO8 0 v el B A 2 T 1 R 2% B 3 K . BB A/P.C.: 518109
Address: BCTC Building & 1-2F, East of B Building, Pengzhou Industrial, Fuyuan 1st Road, Qiaotou
Community, Fuyong Street, Bao’an District, Shenzhen, China

FLi5/TEL: 400-788-9558 £ HEIFAX: 0755-36882589
Wk/ Web.: http://www.bctc-lab.com.cn HL {5 46/E-Mail: bct@bctc-lab.com.cn
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